CG2-11S%H RERFREUIBINL B4R =

R PR 2 =

Part No. Description Number| Note Part No. Descrition Number | Note
PC22-001 |Machine base 1 PC22-034 [Oxygen hose 2
PC22-002 |Guide wheel assembly 4 PC22-035 |Acetylene hose 1
PC22-003 |Guide wheel 4 PC22-036 |Big wing bolt 1
PC22-004 [Guide wheel axile 4 PC22-037 |big flat washer 2
PC22-005 |Guide wheel gland 4 PC22-038 |Beam plate 1
PC22-006 [guide wheel shaft bush 4 PC22-039 [Vertical adjusting screw sha 1
PC22-007 [Rack bar locating pin 1 PC22-040 [Chain(Standard for @lm Pipe)
PC22-008 [Cross rack bar 1 PC22-041 |Bracket 1
PC22-009 [Bracket shaft 2 PC22-042 [Sprocket shaft bush 1
PC22-010 |Bracket shaft sleeve 2 PC22-043 |Big worm 1
PC22-011 |Small handle unit 2 PC22-044 |Worm spacer 1
PC22-012 |Handle shaft 2 PC22-045 |Bear gasket 1
PC22-013 |Handle shaft cap 2 PC22-046 |[Clutch taper 6
PC22-014 |small handwheel 2 PC22-047 |[Sprocket 1
PC22-015 |Torch holder assembly 1 PC22-048 [Clutch 1
PC22-016 |Torch holder 1 PC22-049 [Sprocket Shaft 1
PC22-017 [Holder connection 1 PC22-050 |Worm shaft of hand crank uni 1
PC22-018 [Cross rack bar holder 1 PC22-051 [Worm 1
PC22-019 |Torch and pipeline assembly 1 PC22-052 |Worm Front block stop 1
PC22-020 |Torch unit 1 PC22-053 |[Worm rear block stop 1
PC22-021 [Torch 1 PC22-054 |Crank 2
PC22-022 [Torch nut 1 PC22-055 |Handle 2
PC22-023 |Torch rack 1 PC22-056 |Clutch shifting voke assembl 1
PC22-024 |Gas distributor 1 PC22-057 |Yoke front block stop 1
PC22-025 |Inlet connection 2 PC22-058 |Yoke rear block stop 1
PC22-026 |0xygen connection nut 1 PC22-059 |[Shift yoke 1
PC22-027 |Acetylene connection nut 1 PC22-060 |shift yoke shaft 1
PC22-028 |Preheat Oxygen valve needle 1 PC22-061 |[Shift blcok 2
PC22-029 |Preheat oxygen valve body 1 PC22-062 |Yoke gear 1
PC22-030 |Cutting oxygen valve body 1 PC22-063 [Yoke gear shaft 1
PC22-031 |Cutting oxygen valve needle 1 PC22-064 |Clutch handle 1
PC22-032 |Acetylene valve body 1 PC22-065 [Brand 1
PC22-033 |Acetylene valve needle 1 PC22-066 |Spare big guide wheel 4
Part No. Description Number| Note Part No. Descrition Number | Note
PC22-101 |Flat washer 05 PC22-116 |Inner hexagonal screw M8x16
PC22-102 |Wing bolt M5x20 1 PC22-117 |Outer snap spring 010
PC22-103 |Socket cap screw Mbx12 PC22-118 |[Socket cap screw M6x60
PC22-104 [Bear 6001 8 PC22-119 |Half-round head nut M5
PC22-105 |Inter snap spring@28 4 PC22-120 |Inner hexagonal screw M6x25
PC22-106 |Half sunk screwbx12 PC22-121 |Elastic straight pin 04x20
PC22-107 |Flat washer 012 PC22-122 |[Socket cap screw M6x12
PC22-108 [Hexagonal nut M12 8 PC22-123 |Socket cap screw M5x8
PC22-109 [Wing bolt M6x15 4 PC22-124 |Steel ball 06
PC22-110 |Washer 06 PC22-125 |[Spring @6x12
PC22-111 |Elastic straight pin @2.5x18 PC22-126 |Locking screw M8x8
PC22-112 |Socket cap M6x20 PC22-127 |Bear 6002 4
PC22-113 |Socket cap M3x6 PC22-128 |[Spring @7x22
PC22-114 |Rivot 02 PC22-129 |OQuter snap ring 04
PC22—-115 |Spring 032x60 1 PC22-130 |Elastic straigh pin @2.5x12
HIEN: user 2023/12/15 F

=



